
THE EFFECTS OF AEROBIC DIGESl:rON 

ON CENTRIFUGATION 

by 

William E. Seyler, Jr. 

Thesis submitted to the Graduate Faculty of the 

Virginia Polytechnic Institute and State Univ~rsity 

in partial fulfillment of the requirements for the degree of 

APPROVED: 

Dr. P. H. King 

MASTER OF SCIENCE 

in 

Sanitary Eng~neering 

Dr.(-<;. W. Randall, Chairman 

Dr. i. L. Ha~s 

October 1973 

Blacksburg, Virginia 



ACKNOWLEDGEMENTS 

The author wishes to express his appreciation for the 

guidance and constructive criticism offered by his thesis advisor, 

Dr. Clifford W. Randall, during the preparation of this text. He 

would also like to thank Dr. Paul H. King and Dr. L. L. Harms, 

members of the author's graduate committee for being available 
[...]
aside from sand drying beds, for the dewatering of wastewater 

treatment plant sludges. One method that is gaining considerable 

acceptance is that of centrifugation. 

The first use of the centrifuge for sludge handling (1) 

was reported in Cologne, Germany in 1902. In 1907 the centrifuge 

was being used in several more European countries, and in 1920 it 

made its American debut in Milwaukee, Wisconsin. These early 

centrifuges were all perforated basket type centrifuges, and they 

proved to be very inadequate for the dewatering of domestic sewage. 

Not until 1954 with the development of a solid-bowl conveyor 

centrifuge did centrifugation gain acceptance as a technique for 

the dewatering of wastewater sludges. 

Basically there are three different types of centrifuges: 

the basket centrifuge (perforated and imperforated) , the disc 

centrifuge, and the solid~bowl conveyor centrifuge (conical, 

cylindrical, and conical and cylindrical) (1). Eacn of the 



14 

different types has its own application and in most instances is 

used accordingly. 

The perforated basket centrifuge has its main application 

in handling uniform coarse solids at high slurry concentrations. 

It is usually employed where the treatment requires a washed and/or 

dry product. For this reason and the fact that it is dependent on 

filtration for separation it is very seldom used for sewage sludges. 

The imperforate basket is used most often when working with dilute 

concentrations of fines because of its ability to produce good 

clarification of fine solids (20). The separation of solids in this 

type model is brought about by sedimentation against an imperforated 

surface, under the influence of a centrifugal field, generally in 

the range of 1,000 to 6,000 times the force of gravity. With the 

imperforated basket centrifuge clarification takes place in a 

quiescent zone, undisturbed by moving elements such as a conveyor, 

and, in general, recovery is good for all types and sizes of particles. 

The major disadvantage in using the basket model is that it does not 

have facilities for continuous discharge of the collected cake, and 

for this reason interruption of the feed for cake discharge is 

essential (22). 

The disc centrifuge, more conunonly referred to as the disc 

nozzle, has a wide variety of applications. Units of this design 

often are used to make liquid-solid, liquid-liquid, and liquid-liquid-

solid separations. The design of this centrifuge permits it to , 



15 

capture and to polish slurries containing very fine solids. The high 

G force available makes this an excellent clarifying unit. However, 

the disc centrifuge is not a good dewatering unit. Clarification, 

thickening, emulsion breaking and some washing and fines classifi-

cation are all prime functions of this type of centrifuge. Because 

of its design characteristics, the disc centrifuge is used primarily 

for the thickening of wastewater sludges (1). 

The third type is the solid-bowl conveyor centrifuge, 

which is a good compromise of the best features of the other types 

of centrifuge. It can be an excellent classifier and dewatering 

unit or a good clarifier, despite its lower centrifugal force. Just 

as important, it is a continuous unit requiring very little operator 

attendance (2). 

In evaluating the performance of a centrifuge there are 

two major items the engineer evaluates, the solid concentration of 

the cake, usually expressed as a percent, and the percent recovery 

obtained by the centrifuge. Percent recovery (n) can be calculated 

from the following equation (53): 

Cs (Ci-Cf) n= Ci (Cs-Cf) 

cs = Dry solids concentration in the cake 

Ci = Dry solids concentration in the feed 

Cf Dry solids concentration in the centrate 

These two items indicate to the operator how the centrifuge is , 

performing. 



16 

In tests run by Albertson and Guidi (1) using all three 

basic models they concluded; (1) while the perforated basket was 

very good for dewatering, poor clarification and substantial loss of 

solids occurred, (2) the imperforated basket could not produce dry 

cakes, although good clarification could be used, and (3) the disc 

machine when used primarily for thickening activated sludge, created 

serious objections because of continued plugging problems. Since 

the objective of a centrifugal dewatering unit is to produce a well 

dewatered cake and a clarified liquor, Albertson and Guidi concluded 

that both the basket and disc machine had obvious disadvantages. 

Most of the literature dealing with centrifugation of 

wastewater treatment sludges is in reference to solid-bowl conveyor 

centrifuges. When trying to optimize the dewatering performance of 

a centrifuge two types of variables must be considered. They are 

machine and process variables. The machine variables can be 

classified as: (1) bowl design (length to diameter ratio, and bowl 

angle), (2) bowl speed, (3) pool volume (distance from liquid 

surface to bowl wall) (26), and (4) conveyor speed. The process 

variables can be classified as: (1) feed rate, (2) solids 

characteristics (particle size and density), (3) feed consistency, 

(4) temperature, and (5) chemical aids. Investigations by Vesilind 

(45), however, indicate that the above list can be reduced considerably. 

In fact, Vesilindts work indicates that for basic information only 

one process. and one machine variable are necessary. They are the feed 

rate and bowl speed, respectively. All the other V"ariables, 



17 

according to Vesilind, are "fine tuning" variables that must be 

considered in the final selection, but from the approach of trying 

to predict results from a prototype or laboratory model the above 

mentioned variables are the only two required. This simplifies 

matters considerably and Vesilind's (46) results indicate that the 

difference between predicted and actual performance is within plus 

or minus 10 percent. 

In Mill Valley, Claifornia (5), population 14,000, a 

solid-bowl centrifuge is being used to dewater 10,000 gallons of 

domestic sewage weekly. The unit operates 5 hours weekly, at a 

rate of 32 gallons per minute (gpm), and produces 5 cubic yards of 

cake with 23 percent solids concentration. A four run test showed 

that the centrifuge produced 920 pounds of dry solids per hour, 

recovering up to 98 percent of the suspended solids when using a 

flocculant. The feed concentration averages 5 to 6 percent and 

centrate solids 0.1 to 0.2 percent. The sludge cake is taken to a 

landfill, and the centrate is discharged to a drying bed and stored 

as a soil conditioner. 

In a study for Charmin Paper Products Company, Woodruff, 

et al. (51), demonstrated the effectiveness of using two different 

model centrifuges in series. Since thickening of sludge by a 

gravity thickener proved to be inadequate, a disk-type nozzle 

centrifuge followed by a solids-bowl centrifuge was tried. Both 

machines w:ere first operated independently, with the disk-nozzle. 



18 

model obtaining between 4 and 10 percent suspended solids concentration 

and the solid-bowl centrifuge producing a very wet and unacceptable 

ca~e. However, using the two models in series, with the disk-nozzle 

centrifuge being used for thickening and the solid bowl being used 

for dewatering, a cake containing 22 percent solids was obtained. 

Woodruff and his colleagues concluded that using the two stage 

operation would reduce the required throughput and would significantly 

increase the solids removal efficiency. 

Zeper and Pepping's (52) investigation also involved the 

use of two centrifuges operated in series. Like Woodruff, et al. (51), 

a disk.nozzle centrifuge, primarily used for thickening, followed by 

a solid bowl centrifuge used for dewatering, was used during the 

testing. Sludge for this investigation was obtained from an oxi-

dation ditch process, with results showing a 35 percent recovery. 

Additional tests using a flocculation agent (3 gr./kg. dry feed 

solids) show.ed a remarkable improvement in the percent recovery, 

with 70 percent recovery being obtained. 

Secondary effects of the centrifuges on the wastewater 

system were also determined and found to be insignificant in 

comparison to the influent load. The BOD5 load of the centrate 

was only one percent of the organic load of the wastewater treatment 

plant. Zeper and Pepping concluded that the dewatering of solids 

from an oxidation ditch process was feasible by centrifugation. The 

optimum rates obtained during the testing period showed a feed rate 

of approximately 22 gpm with an influent feed of fpur percent dry 



19 

solids content and a flocculant dosage of 5 gr./kg. of dry feed 

solids. With these rates and dosages they were able to obtain 90 
' 

percent recovery. 

Moffett (26), in working with pharmaceutical waste found 

centrifugation to be an acceptable method of dewatering digested 

sludge. Sludge·was withdrawn from two thickeners following anaerobic 

digestion and was fed to a solid-bowl conveyor centrifuge at a rate 

of 20 gpm. A cake with 7 percent solids and having the consistency 

of peanut butter was obtained. 

Wheatland (49), using a disc-nozzle centrifuge attempted 

to separate activated sludge from mixed liquor for recycle to an 

aeration tank. His results showed that this was not a very feasible 

method. The centrate had both a higher turbidity and a higher BOD5 

than supernatant liquid obtained by settlement. Furthermore, the 

condition of the separated activated sludge was very different from 

that obtained by settlement. Wheatland postulated that this change 

had been induced by the intense shearing forces and that the sludge 

appeared to have become homogenized. If sludge in this condition 

were returned to an aeration tank it seems likely that a steady 

deterioration of the system would be imminent. 

Vaughn and Reitwiesner (44) also investigated the possi-

bility of thickening sludge using a disc-nozzle centrifuge. Their 

results indicated that the centrifuge was capable of thickening dilue 

waste streams to concentrations of four to six percent total solids 

(TS) with satisfactory solids recoveries. One ineeresting fact 



20 

pointed out in Vaughn's.and Reitwiesner's work is that sludges from 

an aerobic digester and from a water treatment plant using chemical 

co~gulation, were the hardest to dewater. 

In 1967, Albertson and Sherwood (2) tested the new lOng-

bowl centrifuge (same as solid-bowl conveyor model, with the 

exception of a larger length to diameter ratio) which provides a 

greater pool capacity, giving more clarification capacity. They 

tes4ed two different types of sludges, primary, and primary and 

waste activated sludge mixed, and obtained good results. With the 

primary they obtained a cake with 28 to 35 percent total solids and 

obtained 85 to 90 and 95+ percent recovery without and with 

flocculant addition, respectively. The primary and waste activated 

sludge mixture provided a cake with 18 to 24 percent total solids 

and a percent recovery of 60 to 80 and 95+ without and with 

flocculant addition, respectively. In another series of tests 

conducted at over 70 locations throughout the United States, 

Albertson and Guidi (1) investigated the optimum machine performance 

on four basic type sludges. The sludges used were: (1) raw 

primary and secondary sludges, (2) digested primary and secondary 

sludges, (3) pulp and paper wastes, and, (4) water-softening sludges. 

Their investigation revealed good cake solids ranging in concen-

tration from 18 to 35 percent. Good recovery was also obtained, and 

it increased markedly with the addition of chemical flocculants. 

One result worth noting is that both the cake solids concentration 



21 

and the percent recovery were less when digested sludges were used 

instead of raw sludges. 

As is evident from the literature, solid-bowl. conveyor 

centrifuges are used more, by far, than any other model. Vesilind 

(45) feels that there are five distinct processes that occur in 

the solid-bowl centrifuge which would explain its superiority. 

The first process is one in which the solids settle at a constant 

rate and exhibit zone settling characteristics. In the second 

process the sludge-liquid interface begins to slow down and 

compression of the sludge occurs. The third phase is simply 

horizontal movement of the material in the cylinder, followed by the 

fourth process which is horizontal movement of the material in the 

cone. The last process is the most important and it determines 

the degree of moisture in the sludge cake, it is drainage of the 

sludge on the beach (unsubmerged part of the machine through 

which the separated solids move to the discharge end). If in fact 

all processes do occur, which is probably the case, then the 

engineer must describe in detail what is occurring in each process 

and develop each phase more thoroughly to provide better dewatering 

of sludges by the solid-bowl conveyor centrifuge. 

Keith and Little (21), however, report that the basket 

centrifuge, particularly the imperforated basket, offers a suitable 

alternative to the solid-bowl model. As mentioned earlier, as 

solids accumulate in thebasket, clarification is impeded and the 



22 

effluent becomes dirty. It is then necessary to stop the feed and 

remove the cake from the bowl. If the solids are soft and plastic in 

nature, the majority will flow up the bowl wall where a skimming device 
' ' 

can; remove them at full speed. When the solids are coarse and 

abrasive, it is customary to slow down the bowl and cut out the solids 

with a knife, dropping them through the open bottom of the basket. The 

basket unit with skimmer and knife is particularly adaptable to 

changes in the quality of feed solids including both the soft solids 

and silty heel produced by most activated sludge processes. 

While the basket centrifuge also has. a tendency to break 

floes, its slower speed reduces this effect so recoveries are 

generally very good with no coagulant. Since there is minimum 

disturbance during deposition, Keith and Little's investigations 

showed that it is usual for the cake discharge by skinuner from the 

basket centrifuge to have a higher average concentration than that 

achieved in the conveyor centrifuge at.equivalent recoveries. 

O'Donnell and Keith (33) have demonstrated, even with 

difficult sludges such as waste activated sludge or water treatment 

alum sludge, that 90 and frequently 95 percent recovery are possible 

without a coagulant. 

As can be seen from the literature, centrifugation is 

gaining acceptance as a technique for thickening and dewatering 

wastewater sludges. Small space requirements, high capacities, 

rapid processing, and in most instances a continuous operation, make 

centrifugation a desirable alternative in handling wastewater sludges. 



III. METHODS AND MATERIALS 

In an effort to show that centrifugation followed by 

aerobic digestion is a suitable method of sludge handling, two runs 

with two individual batch-fed digesters, followed by sludge centrifu-

gation at selected intervals, were completed. Approximately 40 and 

45 gallons of sludge was subjected to aeration in the first and 

second runs, respectively. Two sludges were used, both being waste 

activated, and they were digested for 15 days and 14 days 

respectively. The effect of aerobic digestion of the waste activated 

sludges on subsequent centrifugation was the primary concern of 

this investigation. 

The digestion process was conducted in a room temperature 

environment with temperatures ranging from 23°C to 27°C. No attempt 

was made to control any digestion parameters. However, additions of 

tap water to the units were required to compensate for losses in 

digester volume due to evaporation. The only restrictions placed 

upon the air supply were (1) a minimum of 2.0 mg/l dissolved oxygen 

and (2) suspension of all solids in the digester at all times. No 

chemical additions to adjust pH or improve centrifugation or sludge 

filterability were made. 

Experimental Apparatus 

Two separate aeration chambers were used during this 

investigation. Both were metal barrels, 22.5 inches in diameter and 

34 inches high. Although the capacity of each digester was 55 gallons . 

23 



24 

(208 liters), only a maximum of 45 gallons (170 liters) of sludge was 

digested in order to allow some freeboard. None of the aeration 

chambers were equipped with sampling spouts, therefore, all samples 

were obtained either by dipping with a bucket, for centrifugation 

tests, or a laddle comprised of a 100 ml flask attached to a piece 

of copper tubing for all other tests. 

Air was dispersed into the digestion unit through a per-

forated ring of copper tubing positioned approximately one inch above 

the bottom of the aeration unit. A sketch of the digestion unit is 

shown in Figure 1. 

Centrifugation of the aerobically digested sludge was 

accomplished through the use of a Sharples Mark III/Fletcher SludgePack 

centrifuge (a prototype model). The centrifuge basket had a volume of 

0.535 cubic feet and was capable of obtaining a speed of 3000 

revolutions per minute (rpm), thereby simulating a force of 1500 G's. 

Photographs of the centrifuge are shown in Figures 2 and 3. 

Procurement and Handling of Sludge 

Two different waste activated sludges were used in this 

investigation. One sludge came from the Roanoke, Virginia sewage 

treatment plant which uses the conventional activated sludge process. 

This plant has a designed flow of 22.0 million gallons per day (MGD) 

and treats a mixture of domestic and industrial wastes. The sludge 

samples collected for both runs were collected at a sampling valve 

on the line running from the thickener to the primary digesters. 'Each 



25 

Co:>per Tube 
--------......, Air 

1-

IJ 

(> 

0 

lJ 

0 

() 

0 

~~ 
0 

0 

0 

() , 
b 
a 

Metal barrel 

Di.ffuser Ring 

FIGURE 1. AEROBIC DIGESTION APPARATUS 



26 

FIGURE 2. PHOTOGRAPH OF MARK III/FLETCHER 
SLUDGEPACK CENTRIFUGE 

FIGURE 3. PHOTOGRAPH OF THE BASKET OF THE 
SLUDGEPACK CENTRIFUGE 



27 

of the two samples consisted of a mixture of primary and waste 

activated sludges. The other sludge was obtained from a small 
' 

extended aeration plant located at the Blacksburg Corning Glass Plant. 

This plant treats a domestic waste flow of approximately 12,000 gallons 

per day. The plant has a comminuter but no primary settling. Aeration 

is by means of four diffused aerators and the sludge is recycled to 

the aeration tank from the final settling tank by two air lift pumps. 

The sludge samples were collected at the outlet of the return sludge 

line. This plant is normally operated as to maintain a pH of about 

7.0 in the aeration tank. For this purpose, about five pounds of 

hydrated lime are added every five days to the aeration tank. 

The Corning sludge for both runs was allowed to settle 

and supernatant was decanted to increase solids concentrations. The 

Roanoke sludge had such high solids concentration that for the first 

run no alteration of the solids concentration was necessary. In the 

second run, it was decided to operate at a lower solids concentration, 

therefore, the Roanoke thickened sludge was diluted by adding tap 

water at approximately a three to one ratio. After concentration or 

dilution, each of the sludges was thoroughly mixed prior to aeration. 

In no instance did the elapsed time between procurement of the sample 

and the start of aeration exceed six hours. The initial solids 

concentrations and percent volatility for each sludge is shown in 

Table 1. 

·samplin~ Procedure 

On days of sludge analysis, aeration was.discontinued, 



28 

TABLE. I. 